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Towbar Fitting Instructions
To Suit NISSAN TERRANO Il 3/97-ON

Part Number QTDS760
Rating 2800Kg

1. Ensure all hardware items have been included.

2. Remove rear muffler from hanger.

3. Hold towbar up to vehicle so as holes in towbar align with holes in shipping holes. (NOTE: Use
three 3mm spacer plates if required on driver’s side. Towbar manufactured width, outside of side
arms, 920mm.)

4. Fit bolts supplied and tighten making sure angles on tail arms are up against chassis rail.

5. While holding rear muffler away using holes in angles as guides drill two 11mm holes.

6. Fit bolts on wire through holes in outside of chassis rails. Fit nuts and tighten.

7. Refit muffler.

8. Tighten all bolts to torque listing below.

RECOMMENDED ASSEMBLY TORQUE LISTING
Diameter Grade 8.8 Bolt

Nm
M6 95
M8 21.7
M10 43.4
M12 77.3
M14 121.0
M16 189.8

8- M12 x40 -1.75¢
B- M12 SMWASHER

2-M10x35-1.6P BOLTS
& WIRE 13 LONG

2-M10 SWASHER

ZMDx1.8P NUT

NS gcempums
&% B

{ - TBM 6196
w/-PULL PIN, OLIP
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